For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 1 of 33

1180 S/N 1HO19H - 1H310H

46" Cutting Deck Assembly

Ma %_“ & \ ¢
, / /
) <t (0 A0 I /’. / o / /y
™ .m_nm “mm mm‘. .Mm_ n/__ uwm" n.,_ﬂ“ P~ n” J'. - p _\ umn ../“mu” “”.u.
3 y _, ! , .\\\H” 4 \ - II/” — |
// // // / / \ ‘\M\ uw. / x\ —~ // // \NV / \ /
\ / / /[_“_-nu INFTIN N / \ ‘\
r // / \ // / _un_ Y ‘ s \.m:'....y \ - 7!......:!. \-mm. n-_
AR R VN ,,, \,, \
ll .’lﬂ’/ / / // - 4 n \w:. - h _lD I{l..
™ / —_— _ '\W \wmwvmm v ,._ - // c_. mmx“ \._ "
\ / wu! y_.k“.nlA A _..._A \ y ,rru /
{‘l..il X = ‘, _ g
/ W uw . -lQM% e

/ 2N

B N
v\ P\

s A\ \\

\‘ 6' m.. { / \
W, /u - /
nnlw._.lrv I

/ / vl
NaS ASE
!‘ -
:, r.. Pt
) - ~ \ nw -
IA \ .I....J.f
¢ \
L8]

L
A =S [ B o
-"_ i. / \\\\\.‘ ‘m\ . M -
,,/ /,_ o \\t._. Lad — - -
@ /
\ o0 /
- o
* — =
A\ .nu ,V
fl_mmm\ \\ r-L
/ 7l
/ V4
e
mu“ r““““““\

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1180 S/N 1HO19H - 1H310H
46" Cutting Deck Assembly

Page 2 of 33

Ref#  Part Number Qty S/P/F  Description
1 17982 1 S Reinforcement Spindle Plate
2 618-0430 1 S  Spindle Assembly w/ Fitting, 5 Dia.
3 618-0431 1 S  Double Pulley Spindle Assembly w/ Fitting
5 683-0265B 1 S  46-inch Deck Shell
6 710-0167 1 /P Carriage Screw, 1/4-20 x .5
7  710-0347 1 /P Hex Cap Screw, 3/8-16 x 1.75
8 710-0514 1 /P Hex Cap Screw, 3/8-16 x 1.0
9 710-0528 1 /P Hex Cap Screw, 5/16-18 x 1.25
10  710-0599 1 /P Self Tapping Screw,1/4-20 x .5
11 710-0650 1 /P Self Tapping Screw, 5/16-18 x .875
12 710-0751 1 /P Hex Cap Screw, 1/4-20 x .62
13  710-1260A 1 /P Self Tapping Screw, 5/16-18 x .75
14  712-3288 1 Hex Cap Screw, 1/4-20 x 1.62
15 712-0241 1 /P Hex Nut, 3/8-24
16  712-0291 1 S  Center Lock Nut, 1/4-20
17  712-0417A 1 /P Hex Flange Nut, 5/8-18
18 712-0431 1 S  Flange Lock Nut, 3/8-16
19  712-3027 1 S  Hex Flange Lock Nut, 1/4-20
20 714-0104 1 S Internal Cotter Pin, .072 x 1.12
21  717-1553A 1 S  Deck Adjustment Gear
22  731-1032B 1 S  Side Discharge Chute Assembly
23  732-0306 1 S  Compression Spring, .406 x .531 x 1.75
24  732-0594A 1 S  Extension Spring, .91 x 7.33
25  734-0973 1 /P Deck Wheel, 5 x1.38
26  736-0105 1 /P Bell Washer, .401 x .87 x .063
27  736-0119 1 S  Lock Washer, 5/16
28  738-0347 1 S  Shoulder Spacer, .625 x .169
29  738-0373 1 S  Shoulder Spacer, .498 x 1.53
30 742-0611 1 S  Three-in-one Blade, Star Center, 16.28
31 742-0612 1 S  Three-in-one Blade, Star Center, 14.88
32 747-1116 1 /P Deck Release Pin
33  754-0349 1 S  Deck Belt
34  756-0627 1 S  Flat Idler Pulley, 3.5 OD
35 783-0139 1 S Idler Bracket
36 783-0141 1 Center Deck Skirt
37 783-0142 1 S  RH Deck Skirt
38 783-0747 1 S  LH Belt Cover
39  783-0805A 1 S RH Belt Cover
?46  712-3006 1 /P Hex Nut, 1/4-20
50 753-0874 1 /P 46-inch Deck Assembly Complete
56 16606 1 S  Retainer Hook

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 3 of 33

1180 S/N 1HO19H - 1H310H

Briggs & Stratton Industrial Plus Twin

Y
A A
2w RN
[N P — .’ \
- 'R} : B m/ N\ |
o~ ,,.Ie Am”\,kg /wm / ,,, ‘A mw.u(
/ A h A o AI /ﬁ '. J(Y ——
© o BN WY
m y\n..” WY \ o 1) V
R wr..m\wAnw ) ””.“m””,/..; o 2w \ mmm:..___{\
=l @ A 52_:} Ny N »
.1ﬂ J/ 4ﬂ / A““.-V..Av. ”MM’“”UWMIVW ! ,JJUHBR \ Iv// //
// // // / /// /A \A\ M"MW. '_ wnmnmuwur Aﬂc //
/ ht y \V. _nnn \ \ /, /
/_”_u_ \u““\ . L_ 3 w 0@ ®
0e N7
\ R“\ // \HHW“\A AA ﬂnwfd
8 \ \ \ \\ m‘\ / MA\_J// /
A(\ \\ \\ \N7 WN. A
VAV I\
\ / /,, / g
/ g / -
o C \f \“ /S \f Hu.n"m.."w
N Y, /
/”/ \\“\y\ 4 \\ m\..un}l L\
N W‘
& uHum ............... <3

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1180 S/N 1HO19H - 1H310H
Briggs & Stratton Industrial Plus Twin

Page 4 of 33

Ref#  Part Number Qty S/P/F  Description
1 710-0227 1 /P Self-tapping Screw, #8-18 x.5
2  710-0599 1 /P Self-tapping Screw, 1/4-20 x.5
3  710-0604A 1 /P Self-tapping Screw, 5/16-18 x .625
4  710-1237 1 Screw, #10-32 x .625
5 710-1314 1 S  Socket Cap Screw, 5/16-18 x .625
6 710-1315 1 /P Self-tapping Screw, 3/8-16 x 1.25
7 712-3017 1 S  HexNut, 3/8-16
8 721-0460 1 Exhaust Gasket (Industrial Plus Twin)
9  726-0205 1 /P Hose Clamp
10 736-0119 1 S  Lock Washer, 5/16
11 736-0300 1 S  Flat Washer, .406 x 875 x .059
12 751B221535 1 /P Casing Clamp
13  751-0535 1 Fuel Line Hose
14  751-0564 1 S  Muffler Deflector
15 751-0616 1 S Muffler, Twin Inlet
16  751-0650 1 S  RH Exhaust Pipe (Industrial Plus Twin)
17  751-0651 1 S  LH Exhaust Pipe (Industrial Plus Twin)
18  751-3140 1 S  Oil Drain Valve
19 751-3141 1 S  Oil Drain Hose
20  751-3142 1 Oil Drain Cap
21  783-0615 1 S  Muffler Heat Shield
22  783-0625B 1 S  Engine Heat Shield
23  722-0263 1 S  Foam (Fits over fuel line)
24  746-1086 1 S  Throttle Cable (Industrial Plus Twin)

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 5 of 33

1180 S/N 1HO19H - 1H310H

Drive System & Rear Wheels

/

%

. S X e
Ry
" o i mm w_\ w\\uwﬂuﬂ/m/ \
/ ‘ | V ]
,@‘\ AR b L %N\ \ N /mmmu»v““\ N
= \\\“.y SIA N xy///ﬂ..n- \ LR
"o v m mn .,..TA A S\ R NN m
. | -4 Qe N \ , N
W\ "~ w0\ N\ \ , oe] O
\ X VQW/ mhumﬂmw 5 o " ‘
@ e m.uw. 0 K O\ e * . / C
"\ Y we\., .Nw/ NN N N
AN « L / o ' +
o o /. \ N //, - ,v_\_ w
s ..1 ' L . /
oo S ove N € Mn" @ @ oo (@]
S S /N @ o Nu
/ \\\\ ) A“. i
v /7 o a diis \ " W
! /g .
A_v_e 4 l_aw \\\ \\ // .n\ / m
i AP =
R )r ) N
o n S o 5 3 >~
. m ........... \ p/A s . \
g /) Y \ S
N, e ‘m . . ) _ s.ll%.-!.m...-&.! N A...V1| s o \ -
& el /" ‘ -y ‘. o N7 22 N/
e - \\ © ‘ _7..4/#-.“ m VA, \\ -
RN 0y, JH T T T e T ;.A_q-[‘_\\ ‘“ e
\\ \“ ,Aw 7 Q WA “\ \ \\
.....‘“ Pttt S
/.
\\
. : “ “\
N KN / 7/
1Y A \
\
/
Ay AV Ay Ay Ay A
\\ \\ ‘\ ! i \l,n:lulluvn.l
“mw Mm“ 0 /o o — m —mmv.ll.ll..ﬁunnuuu w
,,/
AN
\



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1180 S/N 1HO19H - 1H310H
Drive System & Rear Wheels

Page 6 of 33

Ref#  Part Number Qty S/P/F  Description
1 783-1015 1 S  Shift Lever Support
2 17840 1 S  Transaxle Mounting Bracket
3 618-0307C 1 S  Single-speed Transmission Assembly
4  631-0009 1 S  Shifter Knob
5 647-0045 1 Shift Lever
6 656-0048 1 S  Variable-speed Pulley Assembly
7  656-0051A 1 /P Transmission Pulley, 8.5 x .5-36
8 683-0251 1 Double-idler Bracket
9 710-0189 1 /P Hex Cap Screw, 5/16-18 x 3
10 710-0227 1 /P Self-tapping Screw, #8-18 x .5
11  710-0347 1 /P Hex Cap Screw, 3/8-16 x 1.75
12 736-0272 1 S  Flat Washer, .51 x 1.0 x .060
13  710-0604A 1 /P Self-tapping Screw, 5/16-18 x .625
14  710-0642 1 /P Self-tapping Screw, 1/4-20 x .75
15 710-3011 1 /P Hex Cap Screw, 3/8-16 x 2.25
16 711-0677 1 S Ferrule, 5/16-18
17  712-0241 1 /P Hex Nut, 3/8-24
18 712-0378 1 /P Hex Nut, 7/16-20
19 712-0431 1 S  Flange Lock Nut, 3/8-16
20 712-0798 1 /P Hex Nut, 3/8-16
21  712-3004A 1 /P Flange Lock Nut, 5/16-18
22  712-3008 1 S Jam Nut, 3/8-16
23 714-0111 1 S  Cotter Pin
24  714-0149B 1 S Internal Cotter Pin
25 723-3018 1 S Ball Joint
26  725-1644 1 Short Spring Switch
27  726-0320 1 S  Insulator Nut Plate
28 732-0384 1 S  Extension Spring, .62 Dia. x 6.12
29  732-0525 1 Compression Spring Clip
30 732-0716 1 S  Extension Spring, .59 OD x 4
31 732-0963 1 Extension Spring, .50 Dia. x 6.37 (hooks to
flange, 783-0650, in frame)
32  736-0105 1 /P Bell Washer, .401 x .87 x .063
33  736-0140 1 S  Flat Washer, .385 x .62 x .063
34  736-0169 1 S  Lock Washer, 3/8
35 736-0275 1 S  Flat Washer, 5/16
36  736-0407 1 Bell Washer, .45 x 1.0 x .602
37 736-3010 1 /P Flat Washer, .407 x .812 x .135
38 738-0322 1 S  Shoulder Screw, .625 x .217
39 747-1122 1 Brake Rod
40  747-1123A 1 /P Belt Guard
41 747-1127 1 Idler Adjustment Rod, 3/8
42  747-1156 1 S  Shift Rod Referto 753-0868
42  783-0637 1 S  Shift Lever Support Not shown, Refer to
753-0868
42  783-0714 1 S  Adjustable Shift Bracket Not shown, Refer to
753-0868
43  711-0736 1 /P Adjustment Ferrule, 1/4-20 x 1.0
44  748-0372 1 Shoulder Spacer, .38 ID
45  754-0467 1 S  Variable-speed Belt
46  754-0468 1 S  DriveBelt
a7 7560081  WWW.MWMOV¢E! palilit. 2a$ap



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1180 S/N 1HO19H - 1H310H
Drive System & Rear Wheels

Page 7 of 33

Ref#  Part Number Qty S/P/F  Description

49  783-0667A 1 S  Transmission Torque Bracket

50 783-0669 1 S Idler Bracket

52  647-0031 1 S  Brake Control Assembly

53 647-0032 1 S  Speed Control Assembly

54  683-0266 1 Drive Pedal Assembly

55  712-0431 1 S Flange Lock Nut, 3/8-16

56  711-0736 1 /P Ferrule, 1/4-20

57 711-1363 1 Pin, 3/8-16 x 2.43

58 714-0104 1 S  Cotter Pin

59  732-0437 1 Compression Spring, .34 OD x 1.0

60  732-0955 1 Extension Spring, .50 OD x 1.41

61  735-0662 1 Drive Pedal Pad

62  735-3049 1 S Brake Pedal Pad

63  736-0140 1 S  Flat Washer, .281 x .5 x .0625

64  736-0187 1 /P Flat Washer, .64 x 1.24 x .06

65 736-0204 1 /P Flat Washer, .344 x .062 x .03

66  738-0155 1 S  Shoulder Screw, .437 x 1.62

67  738-0507B 1 S  Shoulder Screw, .5 x .434

68  741-0225 1 S  Hex Flange Bearing

69  741-3065A 1 S  Split Hex Flange Bearing

70  747-1137 1 Cruise Control Rod

71  747-1138 1 Brake Lock Control Rod

72  748-0413 1 Cruise Latch

73  748-0415A 1 S  Spacer, 5/16 x 1.54

75  783-0732 1 S  Drive Lockout Bracket

76  783-0773 1 Brake Pedal

77  783-0780A 1 S  Neutral Return Bracket

78  683-0304 1 S  Lower Frame Assembly

79  783-1031 1 Hitch Plate

80  736-0242 1 /P Bell Washer, .34 x .872

81 710-0627 1 /P Hex Cap Screw, 5/16-24 x .75

82  634-0177 1 /P Wheel Assembly Complete 20 x 10 x 8

82  734-1675 1 Wheel Assembly Complete 20 x 8 x 8

82 634-0070 1 /P Rim Only Not Shown

82  734-0255 1 S AirValve Not Shown

82  734-1873 1 Tire Only Not Shown, 20 x 10 x 8, Square
Shoulder

82 734-1730 1 Tire Only Not Shown, 20 x 8 x 8, Square
Shoulder

83  731-2290A 1 /P Hub Cap Not Shown

84  710-0778 1 /P Self-tapping Screw, 1/4-20 x 1.5

85  750-0556 1 Spacer

86  710-1026 1 /P Self-tapping Screw, 1/4-20 x 1.75

87  750-0768 1 Spacer

88  710-1260A 1 /P Self-tapping Screw, 5/16-18 x .75

89  710-1650 1 /P Self-tapping Screw, 5/16-18 x .875

90 710-0859 1 /P Hex Cap Screw, 3/8-16 x 2.5

91  736-0430 1 /P Flat Washer, .350 x 1.59 x .062

783-0653B 1 S  Stearing Support Bracket Not shown
OEM-190-916 1 S  Tire Chains For 20 x 10 x 8 tire (must be used

on this model); Not Shown

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 8 of 33

1180 S/N 1HO19H - 1H310H

Electrical

<t

e

s T Y

\ \ L
/) Q/ // \
0n O g m,;" m/ 0O o
. ””M / /ﬂ”o,
=T AN
/Jﬂﬂ
R
/
LBE| /
/ /

—ET [P

4

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1180 S/N 1HO19H - 1H310H Page 9 of 33
Electrical
Ref#  Part Number Qty S/P/F  Description

1 625-0051 1 S  Bulb/Socket Headlight Assembly
2  629-0939 1 Wiring Harness w/o Ref. 14
3 629-0126 1 Harness Adapter, #18 x 5
4  710-0599 1 /P Self-Tapping Screw,1/4-20x.5
5 712-3006 1 /P Hex Nut, 1/4-20
6  725-1426 1 S  Solenoid, 12-volt, 100 Amp
7  725-1657A 1 S  Snap Mount Safety Interlock Switch (Brake)
8 725-1741 1 S  Ignition Switch
9 725-1743 1 S Indicator Monitor / Hour Meter

10 725-1745 1 S  Ignition Key

11 725-1747 1 S  Safety Plunger Switch (Seat)

?12  736-0222 1 S  External Lock Washer, 1/4

13  736-0329 1 S  Lock Washer, 1/4

14 629-0309 1 S  Headlight Harness

15  725-1752 1 S  Electric PTO Switch

16  783-0462 1 /P Retainer Bracket

?17  725-3007A 1 /P Positive Terminal Cover (Boot)
18  729-0357 1 Fuse Holder
19 725-1381 1 S  20-amp Fuse

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983
Page 10 of 33

1180 S/N 1HO19H - 1H310H

Engine

e wmmmmm G
= e Ery
- ™ N & = i 4
.n.mmm 0 S — v o " 7 \“\
| o o O HHU / G cr=—xw =8 mmmunnuuumx R
A Y / g m.w Mm“ .gm ey
2 ( = $ LT
X 40 o]} T
@) e uuu‘ 3 3 P @ MH”N,
. g P m“ ﬂllti — e o Sl N
= -~ i & = @) |
"l U Pes & e BT
[ -~ T v
o )lli-ll|lllf =% .Q\\ M\\ et
<Z -l T acdh
ﬁ;}!/ //u w o0 i A_WQWWAMW\ .@E.m.w-
p © /w,.,%.,v = <t W
L )
T m—— e . R
‘v () \.l.rl;r.V/ // o™ _Au.
= 0 éx 0 | &= N | £
de | N [—— \ N . = 1] ,
X e— .,,.ww / mmﬂmﬁ.ﬂl\wnm:%v a@m&v mmw @ nuuujﬁ!i %M..v /
o] h?“mmmmmﬁﬂwm/-MWH-MWWM“ = T N W B -
/ \vﬁl ,/\\nwmmw&uﬂ S Sy ™ m ww SRS = w}ﬂxm N“p @ / n o
m_,lV M%H\M\\““\M/\ A\IM T ;\ V M~ A. JIIIV\A\ T A M.HHJI \.J‘.Jw‘ll‘nn\\ / % )
ar w_mrH LJ‘,WWM 4 o ™~ ™ = ol AN w , @
% / e v —) ar Y © oo gz b ) 5
W % mfmmf /mﬂ,{l...-%- .KQ , T : i /W\\, Il
e a o / [
& b 7 /\ \;ybmuw. —— | _mw, i & :E..m\ \\,w_
— — nl1‘ ) - \le - ¥
| " ML e ) & | x\mf @ N
| &wm \ \;.,,, ﬂw\ A /”ﬂ%\ M/n”_,ém“ N
ﬁmmn\ \ 2 /. S — o i
- 1/ & ( &/ * M_ - \ﬁu/ ) [N by ,“,a i\ h mw A
nHw 4 &Q I!\\nU\u % O JW\ ,.“mv//, o | . n&NN 73]
N el 8 \A_,‘,.,,ﬂ,ﬁ/ ol ey o m - ol
/,,/, \ : ,yr/ )
0o j A Vi \ %
™ .\“ J o
@ ok ~
S N e / m‘w
[T FamN .|||||v \f @ ]
) 255 Ny A - ——
Jeuu Wmm“uL. ™/ - iim i~ / o
<k A 7 \v m‘\\\ /lr(ﬂﬂK\\\ Rnulﬁ.....-..n Y W} .d m ‘\DJW \g.,/
ﬁ(l\wm_mmﬂuw a_"uw 8 3| fel] a | Aﬁ, \“u 3
O \\v 0 b L © |49 - r
T b e ¢ @ m“
) “
a N ) 8
o~ /A /{\M\mafﬁ to u
¢ ¢ ) 4) £
Aj N A” T
Y, N T N
o (4] (a0} ~ “:1..
w -

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1180 S/N 1HO19H - 1H310H
Engine

Page 11 of 33

39 BS-690978
40 BS-691011
41  BS-691001
42  BS-690952
43  BS-690950
44  BS-691014
45  BS-690949
46  BS-693996
47  BS-94913

Ref#  Part Number Qty S/P/F  Description
1 BS-691021 1 Choke Control Bracket
2 BS-94930 1 S  Screw (Choke Control Bracket)
3 BS-691022 1 Choke Link
4  BS-690960 1 S  Screw (Breather Assembly)
5 BS-690942 1 S  Breather Tube
6 BS-499601 1 S  Breather Assembly
7  BS-690937 1 Breather Gasket
8 BS-690960 1 S  Screw (Control Bracket)
9 BS-691023 1 Control Bracket
10 BS-690231 1 Cylinder Assembly
11  BS-499585 1 F  Bushing/Seal Kit (Magneto Side)
12 BS-391086 1 S Oil Seal (Magneto Side)
13 BS-230192 1 S Locating Pin
14  BS-499788 1 S  Air Cleaner Cover
15 BS-691008 1 Air Cleaner Knob
16  BS-499486S 1 /P Air Cleaner Cartridge Filter
17 BS-273638S 1 /P Pre-Cleaner Filter
18 BS-691005 1 Screw (Blower Housing)
19 BS-691004 1 Blower Housing
20 BS-491657 1 S  Oil Pressure Switch
21  BS-222698 1 S  Flywheel Key
22 BS-499588 1 S  Piston Assembly (Standard)
BS-499589 1 Piston Assy. (.010 Oversize)
BS-499590 1 S  Piston Assy. (.020 Oversize)
BS-499591 1 Piston Assy. (.030 Oversize)
23  BS-499604 1 Ring Set (Standard)
BS-499605 1 Ring Set (.010 Oversize)
BS-499606 1 Ring Set (.020 Oversize)
BS-499607 1 Ring Set (.030 Oversize)
24  BS-263181 1 Piston Pin Lock
25 BS-499583 1 Connecting Rod
26 BS-690976 1 Screw (Connecting Rod)
27 BS-690103 1 Label Kit
28 BS-690229 1 Piston Pin
29 BS-691046 1 S  Crankshaft
30 BS-94388 1 S  Timing Key
31 BS-690980 1 Timing Gear
32 BS-690981 1 /P Rod-Push (Steel)
33 BS-690982 1 /P Rod-Push (Aluminum)
34 BS-262679 1 S  Valve Tappet
35 BS-691010 1 Clip
36 BS-691012 1 Air Guide Cover (Cylinder #1)
37 BS-94930 1 S  Screw (Air Guide Cover)
38 BS-690960 1 S  Screw (Air Guide Cover)
1
1
1
1
1
1
1
1

Camshaft

Air Adapter

Air Cleaner Gasket
Carburetor Spacer

Intake Gasket

Air Guide Cover (Cylinder #2)
Intake Gasket

Intake Manifold

WWW.myimowver paft detslipnitold)



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1180 S/N 1HO19H - 1H310H

Page 12 of 33

Engine
Ref#  Part Number Qty S/P/F  Description

48  BS-492932 1 S  Oil Filter

49  BS-94010 1 S Nut (Carburetor)

50 BS-690951 1 Stud (Carburetor)

51 BS-690069 1 Engine Sump

52 BS-690770 1 Oil Pump Screen

53 BS-690954 1 /P Qil Filter Nipple

54  BS-690945 1 S  Crankcase Gasket

55 BS-94239 1 S  Oil Drain Plug

56 BS-690947 1 S Oil Seal (PTO Side)

57 BS-690552 1 Governor Crank Bushing

58 BS-690657 1 Governor Shaft Seal

59 BS-690283 1 Oil Plug

60 BS-499054 1 S  Oil Pump

61 BS-690956 1 Oil Collector

62 BS-690957 1 Breather Retainer

63 BS-691042 1 Pump Shaft

64 BS-499613 1 Oil Pump Cover

65 BS-690589 1 /P O-Ring Seal (Oil Pump Cover)

66 BS-691033 1 Screw (Oil Pump Cover)

67 BS-690412 1 /P Washer (Governor Gear)

68 BS-394348 1 S  Governor Gear

69 BS-690317 1 S  Governor Shaft Retainer

71 BS-695104 1 Emissions Label

72  BS-690308 1 S  Screw (Engine Sump)

73 BS-691015 1 Air Guide Cover

74  BS-499890 1 S  Valve Overhaul Kit

75 BS-690962 1 S  Cylinder Head Gasket

76  BS-690968 1 /P Valve Seal

77 BS-690970 1 /P Exhaust Gasket

78 BS-690971 1 /P Rocker Cover Gasket
BS-692714 1 S  Short Block

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 13 of 33

1180 S/N 1HO19H - 1H310H

General Assembly

[e2]
i)

_ )

[

26} )

Fai

o

~ I:V ‘-‘I ||«I||‘

Lol -~
: 0}

uwv A ‘v A M\v w|]
1 4I.{.a IUII AMW o
1= N
B ©

m—— o ——

lmw.a (%) mﬁmmn A”
& 4,.._va k>
o fen = A
\\ /. /ﬂ fu.l
& & \
©
-V e -
w7 NE \
s ._n / 0| @ 2
N \ Ll
V-mwy /Mr-ﬂ.yw
'\ o zM
\ },Aﬁ = S ,,
- S— ‘V
/””/:% unwmmmwu ow
O ///\, A 7
m /”,nu A\ V . \“
< & ,!N!.«Hmnnmmmﬂwm
._.@ -
/ 7=, ~
/ \ N =
Ax..w\\“ Wﬂﬂlliuwﬂmwu 2 \
S B ) |/
) o) §
i mmmw ¢ "ﬂw Af
ol
o
i
L)
mnwm_wlwu
Aamw ,wm\ T
, <} | A
/ﬂ/ & %,mmm.nmmn“m -« mww
/uw,_ I~ ® & mmww
@ = mmw
o AT
A,&w \Nolﬂrv //ﬁ
©w \ T4 \ A
Q 9 \mw.wyv %
10 mw\ & ‘V 5 ) vﬂ/
m{\“”vad mM mwwx .ﬂh HW
&e ml(v\ =y
S X 7
B = \ \ o
W MHW MIHHHHAM\ \ * = ;V.n.ww
- =
\ - i
*‘ Ly Amv Em_ . .« \A \ \m
z V\ - | @& A m
nmmy mmm_v RW\ N o
W 1Y)
& o — ) .
) o
™ P m
+% ||
2
-

iy
~ .
f\k ] E— - -
_ <N mu w“ mw memmw‘u.. ;._ o I
y ﬂ. ) ~ Af \:r ‘a.. // IQ. MMW ﬁ” _nm.
N o “en =l 9 & n «
c A N <
© @ <t ~ d
! e,
- o0 AU\}O
& NN Iy,
) B IR
MW gl "w 1 Aw ¢ u, ©
“ec “w % u ,ru/\ AR
-3 /e f
o P £
3 el @ =t
- o
mm_EQ MD.
oy
Anu
\.\\_%w b m‘.ruy God oo mw
. [s2] o A w M3
Mg S Ui FREHOw
= n
e
A2
_ “@w 5 ——
7 D ®
w,m%\\.ﬂ. o ¥ & _mw mM"
I ! N /H = ~.
LR SN\ IF um.g MBE ®
@ b= °l e b
/ 2
[ L va k4
o a4 w
4 1 by (1]
(9"} ] o] L)
Axw \ e : ,
?KV - ) o
g-u ‘nu. .Mm, u
"y . GE= ] —
s GFl15ley Y3
< POi™ = g3 e )
q() ) 9 O
e TN ¢
vowno oA (&) nm)v \
2N @ () : o 9L )
i NSV 0 e Fu o & 9
N\ TN F o L. C N A §)
W 5D ) & ry o o
e e o~ o Y o< <+ 4 uw
W /W © < ot < n «
o =

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1180 S/N 1HO19H - 1H310H

General Assembly

Page 14 of 33

Ref#  Part Number Qty S/P/F  Description
1 BS-499587 1 Cylinder Head (Cylinder #1)
2 BS-499595 1 S  Cylinder Head (Cylinder #2)
3 BS-499586 1 /P Valve Keeper
4  BS-690964 1 S  Valve Retainer
5 BS-499597 1 S Intake Valve
6 BS-690968 1 /P Valve Seal
7  BS-499596 1 Exhaust Valve
8 BS-690970 1 /P Exhaust Gasket
9 BS-690963 1 Valve Spring
10 BS-262835 1 F  Guide Bushing
11  BS-690971 1 /P Rocker Cover Gasket
12 BS-690972 1 Rocker Arm
13 BS-806038 1 S  Rocker Arm Pivot
14  BS-690967 1 Screw (Rocker Arm)
15 BS-690083 1 Rocker Arm Adjuster
16 BS-690949 1 Intake Gasket
17 BS-690962 1 S  Cylinder Head Gasket
18 BS-499599 1 Cover-Rocker (Cylinder #11)
19 BS-499600 1 Cover-Rocker (Cylinder #2)
20 BS-690360 1 /P Screw (Cylinder Head)
21  759-3336 1 /P Sparkplug
22 BS-691019 1 Governed Idle Spring
23 BS-691018 1 Governor Spring
24  BS-690960 1 S  Screw (Rocker Cover)
25 BS-691048 1 S  Governor Control Lever
26 BS-298049 1 S  Fuel Line (Cut to Required Length)
27 BS-691049 1 Fuel Line (Molded)
28 BS-95162 1 S Hose Clamp
29 BS-493629 1 S  Fuel Filter
30 BS-690960 1 S  Screw (Fuel Pump)
31 BS-691034 1 S  Fuel Pump
32 BS-691040 1 S  Vacuum Hose
33 BS-691039 1 Fuel Pump Bracket
34 BS-690960 1 S  Screw (Fuel Pump Bracket)
35 BS-92278 1 S  Nut (Governor Control Lever)
36 BS-94942 1 Washer (Governor Control Lever)
37 BS-93853 1 Bolt (Governor Control Lever)
38 BS-691020 1 Throttle Link
39 BS-499811 1 S  Carburetor Kit
40 BS-690232 1 Main Jet
BS-690989 1 Main Jet (High Altitude)
41  BS-690994 1 Float Bowl Gasket
42  BS-690950 1 Intake Gasket
43  BS-690234 1 Carburetor Cover Plate Gasket
44  BS-499808 1 Carburetor Nozzle
45  BS-499599 1 Cover-Rocker (Cylinder #1)
46  BS-690995 1 Nozzle Gasket
47  BS-690990 1 Screw (Carburetor Nozzle)
48 BS-690997 1 Sealing Washer
49  BS-690985 1 S  Float Needle Valve
50 BS-690984 1 Float Hinge Pin
51 BS-690998 1 Choke Shaft Seal
52

BS-691000 \w\ww. myimower prartsemiTe



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1180 S/N 1HO19H - 1H310H

General Assembly

Page 15 of 33

Ref#  Part Number Qty S/P/F  Description
53 BS-691045 1 Governor Crank
54  BS-690552 1 Governor Crank Bushing
55 BS-690553 1 Governor Crank Bushing
56 BS-690328 1 /P E-Ring Retainer
57 BS-690442 1 Washer (Governor Crank)
58 BS-690657 1 Governor Shaft Seal
59 BS-690988 1 O-Ring Seal (Fuel Transfer Tube)
60 BS-499812 1 S  Carburetor Gasket Set
61 BS-499804 1 S  Carburetor
62 BS-690990 1 Screw (Cover Plate)
63 BS-690999 1 Cover Plate
64  BS-499802 1 Idle Speed Kit
65 BS-499807 1 Choke Shaft Kit
66 BS-805538 1 Screw (Choke Shatft)
67 BS-690986 1 Choke Valve
68 BS-690998 1 Choke Shatft Seal
69 BS-499805 1 Throttle Shaft Kit
70 BS-805538 1 Screw (Throttle Valve)
71 BS-690993 1 Throttle Valve
72  BS-691000 1 Throttle Shaft Seal
73  BS-499806 1 Carburetor Float
74  BS-499803 1 Fuel Transfer Tube
75 BS-690991 1 Screw (Fuel Transfer Tube)
76  BS-499810 1 Float Bowl
77 BS-690996 1 Solenoid Retainer
78  BS-690992 1 Screw (Float Bowl)
79 BS-691001 1 Air Cleaner Gasket
80 BS-499809 1 Fuel Solenoid

WWW.mymowerparts.com



Page 16 of 33

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1180 S/N 1HO19H - 1H310H
General Breakdown

’) Iy fae)
w\n\ \\W A
\W“mw. (o J <
,Mm ,mw_w. PN z\}
/N = \AM w
(n! ¢/ m‘_ \W nu_
& ”w 0
_Mﬂ
, N\,
ANA_ e um, PN
mww&t\ Fmw ||||||||||| == w /MW N\ umu
o . ,\uuwi/
P~ : \\\\l// \ \ ?
Ty A\ / \ Avny Y. n. 0 ﬂ
A AL s
\mw,wv o n.m_mmmK o & a\)vv \
oyl ey - 2T | B\
() — 10 @ S
= o ), \ ”MM/MA/ \
: @ AN
<@ ” - %%// WW w .
(=] w -— »MW w - \
i} [Te] y& \
1 / ,k,
%0 Siemn . R ) o/
“.mu \\u (e \a\,n”b‘mvv
“ & N / \,m‘. Y
V ™ fmwwxwﬁmw
— /Mr k2 »
1% 7 ol 5
M~ 2 be | D n & FY
NG i w“ i mmw_v @ .W“/ © \ \
. 6120 N nmw Agmw Amw«,unnun\\
i | g
TR 7 TR
27 RN mnw T A ;_
R | /& NG Gr VA ; s (V0 6
Lyt ﬂ 2 .u. ~ AN e b F @ Uyo
EA @ umw; h ua. @w AQ fﬁ __A \,, j M Am:v i X A _mr\vw mq_ w @ °
Wl |\ SR s = B Sy o
/ﬁm )/ T @_n,wvv\\ v TR e Wm_ e | S @) o=
/:wrm“\ ™~ N u.uﬂ N/MP\M o rmk ] -
- .nuf —— = i wt mxn.w.w/ar - ,
A Aamr =y Mum « /,/ﬂf,
_...v % MWII. uru , Aﬂv,/ | v/o.
A LY /
nwug M\ M.w M M f \W%
& M\Hmﬂ Y W PR A
P~ - v
o) + -

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1180 S/N 1HO19H - 1H310H

General Breakdown

Page 17 of 33

Ref#  Part Number Qty S/P/F  Description
1 BS-691055 1 S Rotating Screen
2 BS-691215 1 Spacer
3 BS-691057 1 Screw (Rotating Screen)
4  BS-499602 1 Dipstick/Tube Assembly
5 BS-690960 1 S  Screw (Dipstick Tube)
6 BS-691037 1 Dipstick Tube
7 BS-691036 1 Dipstick
8 BS-691032 1 Dipstick Tube Seal
9 BS-499602 1 Dipstick/Tube Seal
10 BS-691243 1 Flywheel Fan
11  BS-691059 1 Nut (Flywheel)
12 BS-691056 1 Washer (Flywheel)
13 BS-94627 1 Screw (Fan-Retainer)
14  BS-93621 1 /P Screw (Alternator)
15 BS-19203 1 Flywheel Puller
16 BS-691247 1 Fan Retainer
17 BS-393295 1 S  Alternator (Dual Circuit)
18 BS-393456 1 Alternator Connector/Wire
19 BS-691220 1 Wiring Harness
20 BS-691009 1 Back Plate
21 BS-690960 1 S  Screw (Back Plate)
22 BS-694123 1 Wire Clip
23  BS-690960 1 S  Screw (Regulator)
24  BS-394890 1 S  Regulator (Regulated-16 Amp)
26 BS-691283 1 Drive Cap
27 BS-691053 1 Flywheel
28 BS-499612 1 Gear-Ring
29 BS-94731 1 Screw (Magneto Armature)
30 BS-691060 1 /P Magneto Armature
31 BS-493880 1 S  Sparkplug Terminal
32 BS-66538 1 S  Sparkplug Boot
33 BS-499889 1 S  Engine Gasket Set
34 BS-391086 1 S  Oil Seal (Magneto Side)
35 BS-690947 1 S Oil Seal (PTO Side)
36 BS-691001 1 Air Cleaner Gasket
37 BS-690962 1 S  Cylinder Head Gasket
38 BS-690949 1 Intake Gasket
39 BS-690997 1 Sealing Washer
40 BS-690937 1 Breather Gasket
41  BS-690950 1 Intake Gasket
42  BS-690968 1 /P Valve Seal
43  BS-690945 1 S  Crankcase Gasket
44  BS-690657 1 Governor Shaft Seal
45  BS-690589 1 /P O-Ring Seal (Oil Pump Cover)
46  BS-690970 1 /P Exhaust Gasket
47  BS-690971 1 /P Rocker Cover Gasket
48 BS-94951 1 S  Screw (Drive Cap)
49 BS-691262 1 S  Starter Motor
50 BS-497606 1 S  Starter Drive
51 BS-263080 1 S  Retaining Ring
52 BS-693058 1 S  Pinion Gear
53 BS-398003 1 S  Drive Clutch
54

BS-497605 \\ W TVAMOWSer B ESstm



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1180 S/N 1HO19H - 1H310H
General Breakdown

Page 18 of 33

Ref#  Part Number Qty S/P/F  Description
55  BS-497608 1 /P Brush Set
56 BS-693167 1 Nut (Brush Retainer)
57 BS-497607 1 S EndCap
58 BS-92278 1 S Nut (Brush Retainer)
59 BS-691262 1 S  Housing-Starter
60 BS-95035 1 Bolt (Starter Motor)
61 1 Armature (Serviced By Starter Only)

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983
Page 19 of 33

1180 S/N 1HO19H - 1H310H

Labels

i
{
[ =

o)
7” m .‘—- -

Z

AT O AN

i

(9]

& .
3] :
@] ;
~

"

M

[

ey

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1180 S/N 1HO19H - 1H310H Page 20 of 33
Labels
Ref#  Part Number Qty S/P/F  Description
777D03283  777D03283 1 LABEL-REFLECTIVE
777D01782  777D01782 1 /P LABEL-MADE IN USA
777S30291  777S30291 1 LABEL-FLOORBOARD W
777120503 777120503 1 LABEL
777X40200  777X40200 1 LABEL-LH LIGHT RFL
777X40199  777X40199 1 LABEL-RH LIGHT RFL
777D03285  777D03285 1 No Longer Available LABEL-SD PNL 1180
777D03280  777D03280 1 LABEL-RH SIDE PANE
777D03281  777D03281 1 LABEL-LH SIDE PANE
777D01799  777D01799 1 S USE 777D06088 LABEL-REAR FEND
777D03308  777D03308 1 No Longer Available LABEL-18HP IND PLU

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 21 of 33

Q ™
V9] [To]

\‘
/
NP
Y- WA
Ve i
) (N
b O
\ / Mm_o \ /
\, i
\ \ (NP \
// \wr.\.\\A vv )
3 ¢ o 88% “w“ asy A
N \ /s
\ / \ // / mw/ \ \ \\mmnw..M S =N ) kel |- — - - N T

/ r \\9 ,_ J____ o \v‘ /I..“. “ﬂ. a/ 7 \ mwe .
L. - mv q.-x - \ - r Lv uy (0w}
VXA o (L g2
g e 8/ \ \m A/ \‘_.“M. 2/ / N ; \ .

AR (/I /7 AN v‘ o\
T \\ \ \ N \ \ ». w \\.H---. S\ ,y W__,_ o o \n”-w, \ \am_
O o \ / / \ \\ h \m\\ q \.\ o ?_ A / \ \ \ n
nﬂ_u % / \\ \\ \ = \\\\ //\ \ 14 / \\ /
W_ o \ \\ \ // N\ / \A uv /
= ool _mu “... R @ w ~— \ o
8 o <F t o 0 & B \
2D /
25 /
— 2 / .
< m & L3 Folo
a3 N\
22 \
- E ~ wl_
— - o




For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1180 S/N 1HO19H - 1H310H

Page 22 of 33

Lift Assembly/Seat/Fender
Ref#  Part Number Qty S/P/F  Description
1 747-1130 1 S  Deck Stabilizer Rod
2 683-0197 1 S  Lift Shaft Assembly
3 711-0332 1 S  Clevis Pin, .5x.78
4  712-0206 1 S  Hex Nut, 1/2-13
5 712-0431 1 S Flange Lock Nut, 3/8-16
6  712-3004A 1 /P Flange Lock Nut, 5/16-18
7  712-3083 1 /P Hex Nut, 1/2-13
8 714-0104 1 S Internal Cotter Pin
9 714-0145 1 S Internal Cotter Pin
10 716-0106 1 /P E-ring
11  720-0311 1 Handle Grip
12 732-0874 1 /P Torsion Spring
13  732-0934 1 Lift-assist Spring, 1.15 x 5.99 (Found on
Model 1180 Only)
14  736-0275 1 S  Flat Washer, 5/16
15 736-0921 1 S  Lock Washer, 1/2
16  736-3019 1 Flat Washer, .31 x 1.062 x .134
17  736-3084 1 /P Flat Washer, .51 x 1.12 x .06
18  738-0138 1 S  Hex Cap Screw, 5/16-18 x .62
19 738-0143 1 /P Shoulder Screw, 3/8-16
20 741-0225 1 S  Hex Flange Bearing
21  741-0715 1 S  Snap Flange Bearing
22  746-0968 1 Lift Cable, 16.16
23  747-1111 1 S Lift Handle
24  756-1154 1 Roller Pulley
25 783-0678 1 S  Arm Lift
26  783-0720A 1 S  Deck Stabilizer Bracket
27  710-0805 1 /P Carriage Bolt, 5/16-18 x 1.5
28  710-0604A 1 /P Self-tapping Screw, 5/16-18 x .625
29  710-0895 1 Self-tapping Screw, 1/4-15 x .75
30 731-1990 1 Lift Lever Cover
31 731-2104A 1 S  Shift Lever Cover w/ Cup Holder
32  738-0155 1 S  Shoulder Screw, .437 x 1.62
33  783-0677 1 S  Lift Adjustment Bracket
34  783-0685A 1 S  Fender
35 783-0715 1 S  Seat Mounting Bracket
36 710-1268 1 /P Screw, #10-16 x .375
37 712-3027 1 S  Hex Flange Lock Nut, 1/4-20
38  720-0309A 1 /P Seat Adjuster Grip
39 731-1989 1 Spacer
40  732-0499 1 Compression Spring, .41 x 1.5
41  736-0175 1 S  Spring Washer, .265 x .562 x .025
42  736-0204 1 /P Flat Washer, .344 x .62 x .03
43  738-0137A 1 S  Shoulder Screw, .340 x .285,1/4-20
44  738-1007 1 Shoulder Screw, .50 x .50, 3/8-16
45  783-0611 1 Seat Stop
46  783-0738 1 S  Seat Pivot Bracket
47  783-0739 1 Seat Adjustment Lever
48  783-0753 1 Seat Adjustment Selector
49  757-0380 1 S  Seat, Medium Back Black
50 735-0657 1 LH Foot Pad
51  735-0656 1 RH Foot Pad
WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1180 S/N 1HO19H - 1H310H Page 23 of 33
Lift Assembly/Seat/Fender
Ref#  Part Number Qty S/P/F  Description
726-3046 1 /P Foot Pad Clips (Not Shown)
52 1 UNKNOWN
53 1 UNKNOWN
54 1 UNKNOWN

WWW.mymowerparts.com



Page 24 of 33

O nﬂ. .A- m

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Power Take Off System/Battery

1180 S/N 1HO19H - 1H310H

N @
N N
/)
\
\\

..x\..}/

- vy,
L .u. o)«

\
Z R .
ﬁmd\vr ; /I . ..i_mvun___
i ..\
R u-\. m--:..-i,.uZ AY,MM_/
0/ m; _-__ETE oo ) \\_n . .|\v
_“ ﬂ .,. \% \m
£ \ VG
J A \
/ ig
- "rw,
/ //
AERVAY N
4 “\ f \ y"._ m_\

o-HINE)-© ) ap Lm “__n..u. AR
gy lh,.” < e o w_

w

\
__i___._ 3
A yA /
/o \") / /A
o~ o .\ \ n. JW //
V. 7
A,A. \ g .\&. \\,
VAN W__m, _ _/
//, // /,

w M~ o

fs.com

WWW.mymowerpar



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1180 S/N 1HO19H - 1H310H
Power Take Off System/Battery

Page 25 of 33

Ref#  Part Number Qty S/P/F  Description
1 712-0431 1 S Flange Lock Nut, 3/8-16
2 732-0735 1 /P Compression Spring, 1.318 x 2.37
3 783-0733 1 Spacer Cup, 1.5 OD
4  732-0956 1 Compression Spring, .66 OD x 1.5
5 710-0604A 1 /P Self Tapping Screw, 5/16-18 x .625
6 710-0751 1 /P Hex Cap Screw, 1/4-20 x .62
7 712-0271 1 /P Hex Sems Nut, 1/4-20
8 712-3044 1 Wing Nut, 1/4-20
9 725-1706 1 S  12-volt Battery, 270 CCA
10 738-1014 1 /P Shoulder Screw, .5 x 1.25, 3/8-16
11  738-1020 1 Shoulder Screw, .625 x .5, 7/16-20
12 736-0407 1 Bell Washer, .45 x 1.0 x .062
13 723-0444 1 Battery Strap
14  783-1031 1 Hitch Plate
15  725-1747 1 S  Safety Interlock Plunger Switch
16 736-0222 1 S Lock Washer, 1/4
17 725-1426 1 S  Solenoid, 12-Volt, 100 Amp
18  710-0599 1 /P Self Tapping Screw, 1/4-20 x .5
19  712-0459 1 /P Flange Lock Nut, 7/16-20
20 683-0304 1 S  Lower Frame Assembly
21  756-0639A 1 /P Engine Pulley, 3.56 OD
22  783-1003 1 S  PTO Clutch Bracket
23  712-3010 1 S  Hex Nut, 5/16-18
24  710-3180 1 /P Hex Cap Screw, 5/16-18 x 1.75 (Grade 5)
25  732-0978 1 Extension Spring, 1.2 OD x 3.638
26  710-1650 1 /P Self-tapping Screw, 5/16-18 x .875
27  710-3025 1 /P Hex Cap Screw, 5/16-18 x .625
28  712-3004A 1 /P Flange Lock Nut, 5/16-18
29  783-0653B 1 S  Steering Support Bracket
30 683-0293 1 S Idler Bracket Assembly (42-inch Decks)
683-0297 1 S Idler Bracket Assembly (46-inch Decks)
31 738-3056 1 S  Shoulder Screw, 1/2 Diameter x 2.5
32 717-1708 1 S  Electric PTO Clutch
33 738-0785 1 S  Shoulder Spacer, 1.38 x .445 x .36
34 736-0171 1 S  Lock Washer, 7/16
35 710-3157 1 S  Hex Cap Screw, 7/16-20 x 3.25 (Grade 5)
36 710-3011 1 /P Hex Cap Screw, 3/8-16 x 2.25 (Grade 5)
37  756-0627 1 S  Flat Idler Pulley, 3.5 OD
38  754-0472 1 S PTO Belt (42-inch Decks)
754-0474 1 S PTO Belt (46-inch Decks)
39 783-0349 1 Battery Tray
40  783-0891 1 S  Deck Stop
41  736-0105 1 /P Bell Washer, .401 x .87 x .063

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 26 of 33

1180 S/N 1HO19H - 1H310H

Single Speed Transm

ission

/
2
\“ma _AM/
\ / /
\
S \
= 5 mn_“ﬁ 8 588
o ¥ \ N\ /
/= _ ’/ /’ “ A VI // / \ /
/ , “ga .a w \ //,// \
r = ;.n % R %.,__.
o -___
6 000 == o35 hee wv o HOF “ w. Ao
WK @\
i/ N 4 " / \m x“ W“K N“ xw \ v.nm >/
NN (=== 7 L - / ,
/ — ‘) I Mu_m l . \
/, \ ;| e } &= m ” m m — . ma
Jnv /mz_ [ n/vy m_hM”/ l' \ ,&wv\ A7 _
¥ - ,M”, \ ¢ (@
v mww ]V s
YY)’ “w_
/ Mmmm )
/S PR \
NS 88
g 8§88 @ ,”V, _
%

a'IUT/l\

mwwwmm

: \
& \

-
m J._. am
w 2, M”HMW/ ,
&

\V,M — ) w
/

W% __

\ /
\‘

<

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1180 S/N 1HO19H - 1H310H
Single Speed Transmission

Page 27 of 33

Ref#  Part Number Qty S/P/F  Description
1 618-0318 1 Clutch Collar Used on Single-speed
transmission 618-0307B ONLY.
2 710-0788 1 /P Self-tapping Screw, 1/4-20 x 1.0
3  711-1274 1 Drive Shaft
4  711-1280 1 Counter Shatft
?5  713-0474 1 22-link Chain, #420
6 713-0478 1 14-tooth Sprocket
7 717-1422 1 Sprocket Bevel Gear, 42/10
8 717-1565 1 29-tooth Spur Gear
9 717-1569 1 20-tooth Spur Gear
10 718-0652 1 Counter Shaft Coupling
11  719-0394 1 Lower Housing
12 1 UNKNOWN
?12A  736-0336 1 S/F  Flat Washer, 5/8 x 1.0 x .030
?12B  736-0337 1 S/IF Flat Washer, 5/8 x 1.0 x .040
12C  736-0349 1 S/F  Flat Washer, 5/8 x 1.0 x .020
13  736-0519 1 S  Flat Washer, .70 x 1.125 x .031
14  741-0336 1 S  Flange Bearing, 5/8 x 3/4 x 3/4
15  741-0337 1 S  Flange Bearing, 5/8 x 3/4 x 15/16
16  750-1238 1 Spacer, .635 x 1.0 x .27
17 611-0112 1 Detent Shaft Assembly Used on Single-speed
transmission 618-0307B ONLY.
611-0133 1 Detent Shaft Assembly Used on Single-speed
transmission 618-0307C ONLY.
18 618-0369 1 Differential Assembly Used on Single-speed
transmission 618-0307B ONLY.
618-0424 1 S Differential Assembly Used on Single-speed
transmission 618-0307C ONLY.
19 661-0006 1 S  Brake Assembly
20 710-1325 1 /P Self-tapping Screw, 1/4-20 x 1.625
21  710-1206 1 /P Self-tapping Screw, 1/4-20 x 2.375
22  717-0678 1 S  Brake Pad
23  732-0863 1 S  Compression Spring
24  741-0862 1 /P Detent Ball
25 761-0202 1 Brake Disc
26  711-1331 1 Input Shaft Used on Single-speed
transmission 618-0307B ONLY.
711-1430 1 Input Shafts Used on Single-speed
transmission 618-0307C ONLY.
27  716-0385 1 Retaining Ring, .394 Used on Single-speed
transmission 618-0307B ONLY.
716-0108 1 S Retaining Ring, .437 Used on Single-speed
transmission 618-0307C ONLY.
28 717-1571 1 12-tooth Bevel Pinion Used on Single-speed
transmission 618-0307B ONLY.
717-1464 1 14-tooth Bevel Pinion Used on Single-speed
transmission 618-0307C ONLY.
20 719-0391A WWW.MYUMOVEE! et BOHIEN



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1180 S/N 1HO19H - 1H310H
Single Speed Transmission

Page 28 of 33

Ref#  Part Number Qty S/P/F  Description
30 736-0335 1 S  Thrust Washer, .63 x 1.24 x .062 Used on
Single-speed transmission 618-0307B ONLY.
736-0723 1 S  Thrust Washer, .635 x 1.25 x .042 Used on
Single-speed transmission 618-0307C ONLY.
31 741-0525 1 S Needle Bearing, .625 x .875
32 718-0228 1 Clutch Collar Used on Single-speed
transmission 618-0307C ONLY.
?33  711-1431 1 Drive Shafts Used on Single-speed
transmission 618-0307C ONLY.
34  750-1234 1 Spacer, .633 x 1.0 x .513
?35  717-1362 1 S  42-tooth Bevel Gear Used on Single-speed
transmission 618-0307C ONLY.
36 717-1363 1 S  42-tooth Bevel Gear Used on Single-speed
transmission 618-0307C ONLY.
37  736-0495 1 S  Thrust Washer, 1.0 x .632 x .0
38  741-0340 1 S  Sleeve Bearing, .75x.1.0x 1.0
39 721-0338 1 S Seal, .75x1.0x.125
40 716-0231 1 S E-ring..75
618-0307C 1 S  Trans Complete

WWW.mymowerparts.com



Page 29 of 33

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1180 S/N 1HO19H - 1H310H
Steering Assembly & Lower Frame

3./
\ .
N A&
[y
\
/
/
/
]
A n
~ ﬁl. .|,~ “; i/
" ) 3y /
/ L_ L % \
\ \ _ﬁ
N/ &
@ « © 3 \
" RR A= A /
\ N\ /a \ \ /
w ™o o / )
\ ,.. ) NAV4: ,,\““\ / ymﬁm/ 4 T \
N A « ,v« /s > w““\ \ Nk ) =y
' ’ m-r N
! ‘\ wl:JmA:“m“giv / km ) b.ﬁ_.m.’ / ) 8 TIW - w-rzo L.HHum__n =R ) \_\
T \ ; ) /
ﬁJ_ 3 @!- <& 5_ o SN\ ./ SNy 7 /
X TR T LR
/.»._\mm i t) B ” g ., &
v&\l B V ¢ / \ / > ’ uy il \““mm\n/“/ /
/ \Yh..\ !/ \\Amwf,__.u\ (N Y ) V4
VAR~ >/ 7 (P
A o \ ;Ammmu“\““““\ /
o - “‘NV ar A ..'-nuun“\“mv‘u y
T m‘u \ / m& ..-.X (@ V‘
/b \ & W /g
«f \ / / @ mawmv
£ @ , QM\W % CE
N %55 /
o mw N e/

2 “_.
N .u\, ./

\
VA
W\._y”.% ,“\ \

) \
i -
Y. v_. \\\ *
i/ /0
IM\.m‘ ym“ b _.,

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1180 S/N 1HO19H - 1H310H
Steering Assembly & Lower Frame

Page 30 of 33

Ref#  Part Number Qty S/P/F  Description
1 683-0304 1 S  Lower Frame Assembly
2  710-0604A 1 /P Self-tapping Screw, 16-18 x .625
3  783-0726A 1 S  RH Pivot Support Bracket
4  783-0727 1 S  LH Pivot Support Bracket
5 783-0728 1 Pivot Bar Bracket
6 710-0514 1 /P Hex Cap Screw, 3/8-16 x 1 (Grade 5)
7 711-1409 1 S LH Drag Link
8 711-1408 1 RH Drag Link
9 712-0240 1 S Jam Nut, 7/16-20 (Grade 2)
10 712-0241 1 /P Hex Nut, 3/8-24 (Grade 2)
11 712-0431 1 S  Flange Lock Nut, 3/8-16
12 712-0459 1 /P Flange Lock Nut, 7/16-20
13  712-3004A 1 /P Flange Lock Nut, 5/16-18
14 717-1550A 1 S  Steering Gear, 11/90 Ratio
15 717-1554 1 Steering Pinion Gear
16 723-0448A 1 S Ball Joint, 7/16-20
17  736-0169 1 S  Lock Washer, 3/8
18 736-3084 1 /P Flat Washer, .51 x 1.12 x .06
19  738-1001A 1 /P Steering Shaft, .625 OD x 24.4
20 741-0475 1 S Plastic Bushing,.38 ID
21  741-0656 1 S  Hex Flange Bearing, 5/8
22  738-0372 1 S  Shoulder Spacer, .38 ID
23  731-2295 1 S  Soft Touch Steering Wheel
24  731-2296 1 Steering Wheel Insert
25 638-0019 1 S  LH Axle Assembly, .625 Diameter Model 1170
has axles with a .625 diameter.
638-0021 1 S  LH Axle Assembly, .625/.750 Diameter Model
1180 has axles with a .625 1.750 diameter.
26  638-0020 1 S RH Axle Assembly, .625 Diameter Model 1170
has axles with a .625 diameter.
638-0022 1 S RH Axle Assembly, .625/.750 Diameter Model
1180 has axles with a .625 1.750 diameter.
27  719-0399A 1 S Castlron Pivot Bar (Model 1170); Model 1170
has axles with a .625 diameter.
919-0525B 1 S  Castlron Pivot Bar (Model 1180); Model 1180
has axles with a .625 1.750 diameter.
28  712-0431 1 S  Flange Lock Nut, 3/8-16
29  714-0470 1 S  Cotter Pin
30 726-0214 1 /P Push Cap, .625
726-0341 1 /P Push Cap, .750
31 736-0162 1 /P Flat Washer, .64 x 1.0 x .12
32 736-0187 1 /P Flat Washer, .64 x 1.24 x .06
736-0316 1 S  Flat Washer, .78 x 1.59 x .06
33  736-0285 1 /P Flat Washer, .635 x 1.589 x .06
34 738-1011 1 S  Shoulder Screw, .5 x 2.2, 3/8-16
35 737-3000 1 S  Lube Fitting, 3/16
36 634-0115 1 Wheel Assembly Complete, 15 x 6 X 6
634-0051 1 S Rim Only w/ Ball Bearing
734-0255 1 Air Valve (Not Shown)
734-1731

WWW. mymowerﬂar‘téyéovﬁe Shoulder



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1180 S/N 1HO19H - 1H310H
Steering Assembly & Lower Frame

Page 31 of 33

Ref#  Part Number Qty S/P/F  Description
37  731-2290A 1 /P Hub Cap
38  783-0653A 1 S  Steering Support Bracket
39 738-0143 1 /P Shoulder Screw, 3/8-16
40 736-0331 1 /P Bell Washer, .39 x 1.13 x .062
41  738-0140 1 S  Shoulder Screw, .435 x .178, 5/16 x .56
42 736-0242 1 /P Bell Washer, .34 x.872
43  710-0643 1 /P Hex Bolt, 5/16-18 X 1

WWW.mymowerparts.com



Page 32 of 33

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1180 S/N 1HO19H - 1H310H
Tractor Body/Fuel Tank/Hood

7 ”/ i
m\\\ ““““wwm””/ \
/ Knm,/, AN
S N\
5 = / IM/ \y””
\ \\ ¥ y
\ N m 2
- _ \ o . N A
M_"m“ / ‘/ \ \,w“)ﬂu//,ﬂ,ﬂ,ﬁ%m%m N/
\ 7.’ v N\
. s/ / J EN \ m LRI -
/ m / Y/ \““““\“%( /,,,//” JN//%M?,/ y
57\ 1AW\
\ ““ : / == Ji SN ”\” SN /
7 VT AAD ) b
“‘m““mm““m“ \“W “v\.\ \““ 4 mwm”v mﬂuwu&nwkmw&k A |
7 \ /7, e ‘\ \\ ““\ \,\ / ' g
‘m___“wv.ﬁ.mm““m“ / (2P0 52 M \
VYN IS Wk S AN W\ TR
“\ ,m1mmmm““mv\ ‘Am“ 4 mm‘m« 7 mnmﬂw“vmwwl:\““\ ’ ;oL ﬁ%, - \V {mn”“iW/ .I-/ m.\,“\“-... ./u/n... e
CNSL A oyt i XA TR NN R e
l \\ / \ 74 1'_ v\‘ by mwv . 4 \n el .-
”/ \_,/M“NM\WW“M “m,\.\ LN mwfe T N “.,w«n ¢ «w__ ,m" A \\ mmmuum. _.\
N / \v 7/ \m\. s \ . m AW 2 ) Y _ S A - /
V Nl \\\WWN\ ““\ v’ \\Fl _ e/ ; ///r!\\A _.._,.,,v oo
\ /_A\\m\n m‘n.n.. ¥ g A.MR\A, AN N \ , //
. oY SANERN , S
0 AN W\ NN 0 v N
‘a \\mv..,\ .\ /// \ p NN _(\‘ rr\.\‘ { ;7,_. h
// / AN/ \v ) Y s
c Vs iy, 7T
[/ " d VN/A - S Y
o /8 N g N
YT 5 g3 ne o8 a )7, 4/
\ N \,.,/ 1/ / \_ : V- V7, / mm““\
/ = / A Y
/ /, L \“&m\m P 4 , r /. \““\,_/
RY B S \ /.y
N\ XL / v \
& % X\ _‘_nn\““»\ 4 / SO \
/ ﬂ \ \m nm“\ £ N“DI/ | . \ \\ /
\ SR O o s
/, ) ﬁ mm mw VHA / 3 “_i”// ‘\ _ — ,\\
/ WN\== an.\w { \ \er ZA/ % S \
_ A VA \ N 7 3 s \
, NGB\ WA/ -/ a
Ayumw. Jd/ /( NG/ Vl lmwﬁ \“\“nnl \‘ % ,Q\. s \
# \ o aﬂm 7 S
\ /l...l.\.n,\nnu \Vxnn,./ . ,
SN
s & o LRSS T

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1180 S/N 1HO19H - 1H310H
Tractor Body/Fuel Tank/Hood

Page 33 of 33

Ref#  Part Number Qty S/P/F  Description
?1  683-0195 1 Bracket Assembly (8-style)
2  710-0599 1 /P Self-tapping Screw, 1/4-20 x .5
3 710-0751 1 /P Hex Cap Screw, 1/4-20 x .62
4  710-0924 1 /P Phillips Pan Screw, 1/4-20 x .75
5 710-1017 1 /P Truss Phillips Screw, 1/4-20 x .625
6 710-1268 1 /P Screw, #10-16 x .375
7  710-3008 1 /P Hex Cap Screw, 5/16-18 x .75
?8 712-0271 1 /P Hex Sems Nut, 1/4-20
9 712-0292 1 /P U-type Speed Nut, 1/4-20
10 712-0431 1 S Flange Lock Nut, 3/8-16
11 726-0211 1 S  U-nut, 5/16-18
12 726-0293 1 Retainer Nut, 3/8
13 731-1854 1 S  Headlight Lens (8-style)
14  735-0126 1 S  Rubber Washer, .87 x .33
15  736-0105 1 /P Bell Washer, .401 x .87 x .063
16  746-1085 1 S/IF Choke Knob/Cable (Model 1180)
17  783-0475 1 S LH Side Panel (8-style)
?18  783-0476A 1 RH Side Panel (8-style)
19 783-0477 1 S  Grill (8-style)
20 783-0478A 1 S  Hood (8-style)
21  783-0551 1 Hood Hinge Bracket
?22  783-0553A 1 S  Hood Support Bracket
23  710-0604A 1 /P Self-tapping Screw,5/16-18x.625
24  751-0603 1 S  Fuel Cap
25  751-0659 1 S  Fuel Tank
26  710-0809 1 Self-tapping Screw, 1/4-20 x 1.25
27  710-0895 1 Self-tapping Screw, 1/4-15 x .75
28 710-3217 1 /P Truss Phillips Screw, #8-32 x .375
29 712-0142 1 /P Hex Nut, #8-32
30 731-1857 1 Throttle Control Knob
31 731-2225 1 S  Dash Panel (8-style)
32 731-2226 1 Cruise Control Button
33  731-2227 1 Parking Brake Button
34  736-0142 1 S  Flat Washer, 9/32 x 1/2 x 1/16
35 747-1196 1 Brake/Cruise Pivot Rod
36  749-1087 1 S  Dash Support Tube
37 747-1184 1 Heat Shield Support Rod
38  731-2245 1 Heat Shield (8-style)
?39  726-3046 1 /P Ratchet Clip
40  725-1752 1 S  Electric PTO Switch
41  712-3027 1 S  Hex Flange Lock Nut, 1/4-20
42  736-3078 1 /P Flat Washer, .349 x 1.0 x .063
43  710-1238 1 /P Screw, 5/16-18 x .875 (Grade 5)
44  712-3004A 1 /P Hex Nut, 5/16-18
45  747-1215 1 Hood Latch (8-style)
46  712-0349 1 /P Hex Nut, #10-32
47  710-0473 1 /P Machine Screw, #10-24

WWW.mymowerparts.com



